101483199

BIOJIVIETEHD
BULLETIN

KaraJjior neraJieid 1 COOpPOYHBIX € IUHHUILL
Parts and assembly units catalogue

1220'0000010 KI[C KomngectBo nucToB

Quantity of sheets 10

Jluct

OCHOBAHHUE: BreapeHune MOACPHHU3UPOBAHHOIO IOAPYJIEBOIO MEPEKIIIOYATENSA
GROUND: Application of modernized underwheel switc

Broserens RACTOR MoDELS | 1220.1/1220.2/1220.4
Bulletin
32-2012 B9

AHHOTAIIUSA

B HacTosiieM OroiieTeHe npuBeAeHa WHGOpPMAIIKS 10 3aMEHE MTOAPYIEBOTO
MIEPEKJIIFOYATENS B CBA3U C BHEAPEHUEM TPEXCIIUIIEBOTO PYJIEBOIO KOJIECA, a TAK e
OTKOPPEKTHPOBAH MEPEUCHb KOMIUIEKTYIOLIUX U3ENHM ¢ packpbiTHeM cocTtaBa B3K

Conep:xanue n3MeHeHUI:

I'pynna 38. Ipudopsl

Group

[Toarpynma 3805 IluTok nmpuéopoB
Subgroup




101483199

=\ [o)fC]] )i
Brosuterens o5 EELARUS
Bulletin
32-2012 B9 . 0
OJINYECTBO JIMCTOB
Quantity of sheets
Jlucr
Sheet
UmeeTtca
Jlnct 190
Mpynna 38 WLuTtok npubopoB
Moarpynna 3805. WWutok npubopos
Ne puc|Ne Ne y3na vnu petanu Kon-Bo HanmeHoBaHune
nos. g 3 g < é,\
o =
RIREIEE
| =g NO 14
- L
38.1, 826-3805010-16 - 1
38.2 826-3805010-18 - - LLntok npnbopos
826-3805010-20 1
826-3805005-02 1 YcTaHoBKa WMTKa NnpubopoBs

M10-6H.6.019 TOCT 5915-70

["anka

1
1 1
3 2 2 2
4 10 OT OCT 37.001.115-75 2 2 2 LWan6a
5 M8-69x16.88.35.019 TOCT 7796-70 2 2 2 Bont
6 C.8.01.019TOCT 11371-78 2 2 2 LWanba
7 8T OCT 37.001.115-75 2 2 2 LWan6a
8 80-3805030 2 2 2 KpoHwTenH
9 M6-69x16.88.35.019 TOCT 7796-70 4 4 4 Bont
10 | M6-6H.6.019 TOCT 5915-70 16 16 16 larka
11 | C.6.01.019TOCT 11371-78 10 10 10 LWanba
12 | 6T OCT 37.001.115-75 21 21 21 LWan6a
13 | 826-3805045 1 1 1 CreHka
14 | 826-3805061 1 1 1 KpblLlka
15 | B.M6-6gx16.58.019 TOCT 17473-80 4 4 4 BuHT
006-010-25-1-4
16 | rocT 18829-73roCT 9833-73 2 12 2 | Konbuo
17 | 826-3805065 2 2 2 BuHT
18 | B.M5-60x20.58.019 TOCT 17473-80 2 2 2 BuHT
19 | C5.01.019T'OCT 6958-78 2 2 2 LWanba
20 | 5T OCT 37.001.115-75 4 4 4 LWanba
21 | 826-3805021 1 1 1 MaHenb
22 | 80-3805070 1 1 1 MaHenb
23 | 826-3805025 1 1 1 Tabnunuka
24 | 80-3805012-b 1 1 1 YnnoTHUTENb
25 | B.M6-6gx25.58.019 OCT 17473-80 2 2 2 BuHT
26 | 80-3805043 2 2 2 KpoHLwwTenH
27 | B.M6-6gx12.58.019 OCT 17473-80 13 13 13 BuHt
29 | 80-3723049 1 1 1 BTynka
30 | 50-4607064 1 1 1 BTynka
31 | 3747.50 3 3 4 Pene Ha 3ambikaHme 30A
32 826-3724530-b - 1 1 Kryt
826-3724517 1 - - Kryt
33 826-3724395-I 1 1 - Kryt
826-3724395-b - - 1 Kryt
34 826-3805013 1 1 - Tabnuuka
826-3805013-01 - - 1 Tabnunuka
35 | 371015 1 1 1 BbIKJ'IIO‘-IaTerb crtapTtepa c
GNOKMPOBKOM Nycka
36 | 3813.40 1 1 1 MynbT ynpaBneHus
37 | B.M5-6gx12.58.019 TOCT 17473-80 1 1 1 BuHT
38 | M5-6H.6.019 TOCT 5915-70 3 3 3 arka
39 | 826-3724260-A 1 1 1 Kryt
40 3813.30 1 1 - MHaukaTop KOMOMHUPOBAHHbIN
3813.35 - - 1 MHankaTop koMOGuHUpoBaHHbIi CAN
41 | 3803.20 1 1 1 BNOK KOHTPOIbHbBIX Namn
42 | B.M4-6gx12.58.019 FTOCT 17473-80 2 2 2 BuHT
43 | M4-6H.6.019 TOCT 5927-70 2 2 2 avika




101483199

Bromnerenn o5 BIELARUS
Bulletin
32'2012 53 KonudectBo nmuctoB
Quantity of sheets 10
Jluct
Sheet
Jlnct 191
Mpynna 38. LWuTok npub6opos
Moarpynna 3805. LLinTok npubopos
Ne Ne Ne y3na unu petanm Kon-Bo HanmeHoBaHue
puc. [nos. = c
o ¥ 8 ¢ 8
o ¥ g~
00l O = 5 =
S 82558
| N I NO 14
— L
38.1, | 44 | 4 0OCT 37.001.115-75 2 2 2 Lanba
38.2 | 45 | 3747.20 1 1 1 Pene-curHanunsartop
46 | 80-3723043 1 1 1 Ckoba
3801 .40 1 1 i KombuHauusa npubopos KI1-6
47 YyacTtoTHagd
3801.20 1 KombuHauusa npubopos KIM-6 CAN
48 | 80-3801327 1 3arnyLuka
50 | 3710.10 BblknoyaTens aBapunHom
CcUrHanusauum
51 | 3710.35 BblknoyaTens cTeknoomMblBaTens
52 | 3709.20 [MNepekntoyatens cBeTa
53 | 3710.30 Bolkntoyatens gap paboymx

54 | 826-3710011

["He3[0 BbIKNOYaTENEN

56 | 80-3723038

Ckoba

80-3709023-B

1 1

1 1 1

1 1 1

1 1 1

1 1 1

1 1 1

1 1 1
57 |3741.10 1 1 1 Bnok cBeyen HakanvesaHus
58 | 3747.25 1 1 1 Pene ctaptepa
59 | 3747.30 1 1 1 Pene nutaHusa npnbopos
60 | 3747.10 1 1 1 lMpepbiBaTenb ykasarenen noBopoTa
61 | 70-3723042-02 1 1 1 BTynka
62 | 70-3723042-01 2 2 2 Brynka
63 | 80-3805050-61-03 1 1 1 OcHoBaHue
64 | 80-3805027-B 1 1 1 Tabnu4ka
65 | 3722.15 1 1 1 brok npegoxpaHutenen
66 | B.M6-6gx40.58.019 TOCT 17473-80] 2 2 2 BuHT
67 | 80-3805037-I 1 1 1 Tabnu4ka
68 | 3722.35 1 1 1 brnok npegoxpanutenen
69 | 80-3805026 1 1 1 Tabnnyka
70 | 3722.10 1 1 1 brok npegoxpaHutenen
71 | B.M5-6gx16.58.019 TOCT 17473-80] 2 2 2 BuHT
72 80-3709023 unn 1 1 1 Koxyx

3709.145 nnn

73 3709.210 1 1 1 Mepekntovatens nogpynesomn

74 | 3747.40 - 1 1 Pene Ha 3ambikaHne 20A

75 | 3741 30 i 1 1 ConpotuneHne gobaBoyHoe
reHeparopa

76 | 3710.55 1 1 1 BbikntovaTtenb «macca»




101483199

Broerens os BIELARUS
Bulletin -
OJIMYECTBO JIUCTOB
32-2012 53 Quantity of sheets 10
Jluct
Sheet III
JomKHo ObITb
Jlnet 190
Mpynna 38 Mpu6opbi
Moarpynna 3805. LLinTok npub6opos
Kon.
Puc.| MNoas. O6o03Ha4YeHue M 28« c HanmeHoBaHune
00| 9| 50
NN S =
g9 Y2 e
o s
O
o
38.1, 826-3805010-16 - - 1
38.2 826-3805010-18 1 - - LLnTok npndopos
826-3805010-20 - 1 -

826-3805005-02

YcTaHoBKa WuUTKa Npubopos

3 2 2 2 "arika M10-6H.6.019 FOCT 5915-70
4 2 2 2 LWan6a10 OT OCT 37.001.115-75
5 2 2 2 Bont M8-6gx16.88.35.019 NOCT 7796-70
6 2 2 2 LWan6a C.8.01.019 TOCT 11371-78
7 2 2 2 LWan6a 8T OCT 37.001.115-75
8 80-3805030 2 2 2 KpoHwTenH
9 4 4 4 Bont M6-6gx16.88.35.019 TOCT 7796-70
10 16 16 16 "arika M6-6H.6.019 FTOCT 5915-70
11 10 10 10 LWan6a C.6.01.019 TOCT 11371-78
12 21 21 21 LWan6a 6T OCT 37.001.115-75
13 | 826-3805045 1 1 1 CreHka
14 | 826-3805061 1 1 1 KpbiLlka
15 4 4 4 BuHT B.M6-6gx16.58.019 TOCT 17473-80
16 2 2 2 Konbuo 006-010-25-1-4
FOCT 18829-73/TOCT 9833-73

17 | 826-3805065 2 2 2 BuHT
18 2 2 2 BuHT B.M5-69x20.58.019 TOCT 17473-80
19 2 2 2 LWanba C 5.01.019 TOCT 6958-78
20 4 4 4 Wan6a 5T OCT 37.001.115-75
21 | 826-3805021 1 1 1 Marenb
22 | 80-3805070 1 1 1 Manenb
23 | 826-3805025 1 1 1 Tabnuyka
24 | 80-3805012-b 1 1 1 YnnoTHuTenb
25 2 2 2 BuHT B.M6-69x25.58.019 TOCT 17473-80
26 | 80-3805043 2 2 2 KpoHwTenH
27 13 13 13 BuHT B.M6-6gx12.58.019 TOCT 17473-80
29 | 80-3723049 1 1 1 BTyrnka
30 | 50-4607064 1 1 1 BTynka
31 | 752.3777.000-10 3 3 4 Pene Ha 3amblkaHne 30A
32 826-3724530-b - 1 1 Kryt

826-3724517 1 - - Kryt
33 826-3724395-I 1 1 - Kryt

826.4-3724395-b - - 1 Kryt
34 826-3805013 1 1 - Tabnuyka

826-3805013-01 - - 1 Tabnn4ka
35 | 14.0313.0000 1 1 1 Bblkntoyatenb ctapTepa ¢ 6110KMPOBKON Mycka
36 | KO8105-I 1 1 1 MMynbT ynpasneHus
37 1 1 1 BuHT B.M5-6gx12.58.019 TOCT 17473-80
38 3 3 3 anka M5-6H.6.019 TOCT 5915-70
39 | 826-3724260-A 1 1 - Kryt
40 K[ 8105 1 1 - MHavkaTop KOMOGUHUPOBAHHbIN

KO 8105-1 - - 1 NHgukaTop KombuHMpoBaHHbIn CAN
41 | BN 8112-1 1 1 1 BrioK KOHTPONbHLIX Namn




101483199

Brosrerens o BELARUS
Bulletin
32'2012 53 KonnuecTBo nmuctoB
Quantity of sheets 10
Jluct
Sheet -5
Jlnct 191 -
Fpynna 38. NMNpubopsbl
Moarpynna 3805. LLinTok npubopos
Kon.
Puc.| MNos. O6Go3HauyeHue = f;txz5 HammeHoBaHue
— M 8 < o
o9l o=s| o0
SN NS QE
N
— | - ) A g
O
o
38.1, | 42 2 2 2 BuHT B.M4-609x12.58.019 TOCT 17473-80
38.2 43 2 2 2 aka M4-6H.6.019 TOCT 5927-70
44 2 2 2 Wanba 4 OCT 37.001.115-75
45 | 733.3747 1 1 1 Pene-curHanunsaTop
46 | 80-3723043 1 1 1 Ckoba
47 Eﬁ%élgggioll -2 amm 1 1 - KombuHaumsa npubopos KI1-6 yactoTHas
KO 8110-2 - - 1 KombuHauusa npubopos KIM-6 CAN
48 | 80-3801327 1 1 1 3arnywka
50 245.3710 unu 1 1 1 BhikntovaTens aBapunHon curHanuaaumm
249.3710-05
51 H:(?gg/l-fffoo wi 1 1 1 BbikntoyaTenb cTeknoomMmblBaTens
52 HEEA(;):;;) wi 1 1 1 lMepekntovaTens ceeTa
53 H:(?g'(\JAZZSS 5522 nnn 1 1 1 BobikntouaTtens dap paboumx
54 | 826-3710011 1 1 1 "He300 BbIKOYaTENEN
56 | 80-3723038 1 1 1 Ckoba
MYCH-01 nnn
57 | MKI-3 nnm 1 1 1 Bbriok ceeven HakanmBaHus
PCH-1
58 | 738.3747-30 1 1 1 Pene ctaptepa
59 | 738.3747-40 1 1 1 Pene nutaHusa npubopos
60 gﬁnl1 vnn 1 1 1 lMpepbiBaTenb ykasaTtenen noBopoTta
61 | 70-3723042-02 1 1 1 BTynka
62 | 70-3723042-01 2 2 2 BTynka
63 | 80-3805050-61-03 1 1 1 OcHoBaHue
64 | 80-3805027-B 1 1 1 Tabnunyka
65 | BI1-2-01 1 1 1 Brnok npegoxpaHutenen
66 2 2 2 BuHT B.M6-69%x40.58.019 TOCT 17473-80
67 | 80-3805037-I 1 1 1 Tabnunyka
68 2257;2”;01 1 1 1 Bbnok npegoxpaHutenen
69 | 80-3805026 1 1 1 Tabnnyka
70 | BI1-1-01 1 1 1 Bnok npegoxpaHuTenen
71 2 2 2 Bunt B.M5-60%x16.58.019 TOCT 17473-80
72 | 80-3709023 1 1 1 Koxyx
73 | 3912.3769-03 1 1 1 lMepekniovatens ykasatenen NnoBopoTa U ceeTa
74 752.3777.000-20 - 1 1 Pene Ha 3ambikaHne 20A
COD-4 nnn
75 Cl-4 - 1 1 ConpotueneHne nobasoyHoe reHepatopa (CAN)
76 H:(igg/lf:;: wi 1 1 1 BhikntovaTtenb «Maccbi»




101483199

Bulletin
32'2012 B3 KonnuecTBo nmuctoB
Quantity of sheets 10
Jluct
Sheet IZI
Annotation:

In this bulletin there is an information about the exchange of the underwheel switch
according to the application of the three-spoke steering wheel and the list of the parts with the
information about the interchangeable components.

Contents of changes:

Group 38. Instruments

Subgroup 3805 Dashboard




101483199

Bromnerenp o5 BIELARUS
Bulletin
32—2012 53 Konuuectso nucroB
Quantity of sheets 10
Jlucr
Sheet
We have
Sheet 190
Group 38 Dashboard
Subgroup 3805. Dashboard
Fig.No|Pos. | Assembly unit or part No Q-ty Name
No Q <]
M < 2| ¢ E
colocl| 5 E=
NN N=Z| 93
Y Y| O
= —
2| 2
38.1, 826-3805010-16 - - 1
38.2 826-3805010-18 1 - - Dashboard
826-3805010-20 - 1 -
826-3805005-02 1 1 1 Installation of dashboard
3 M10-6H.6.019 TOCT 5915-70 2 2 2 Nut
4 10 OT OCT 37.001.115-75 2 2 2 Washer
5 M8-69x16.88.35.019 TOCT 7796-70 2 2 2 Bolt
6 C.8.01.019I'OCT 11371-78 2 2 2 Washer
7 8T OCT 37.001.115-75 2 2 2 Washer
8 80-3805030 2 2 2 Bracket
9 M6-6gx16.88.35.019 FOCT 7796-70 4 4 4 Bolt
10 | M6-6H.6.019 TOCT 5915-70 16 16 16 Nut
11 | C.6.01.019TOCT 11371-78 10 10 10 Washer
12 | 6T OCT 37.001.115-75 21 21 21 Washer
13 | 826-3805045 1 1 1 Wall
14 | 826-3805061 1 1 1 Cover
15 | B.M6-6gx16.58.019 TOCT 17473-80 4 4 4 Screw
006-010-25-1-4 .
16 | rocT 18829-73r0CT 9833-73 212 2 | Ring
17 | 826-3805065 2 2 2 Screw
18 | B.M5-6gx20.58.019 TOCT 17473-80 2 2 2 Screw
19 | C5.01.019TOCT 6958-78 2 2 2 Washer
20 | 5T OCT 37.001.115-75 4 4 4 Washer
21 | 826-3805021 1 1 1 Board
22 | 80-3805070 1 1 1 Board
23 | 826-3805025 1 1 1 Instruction plate
24 | 80-3805012-b 1 1 1 Seal
25 | B.M6-6gx25.58.019 TOCT 17473-80 2 2 2 Screw
26 | 80-3805043 2 2 2 Bracket
27 | B.M6-6gx12.58.019 TOCT 17473-80 13 13 13 Screw
29 | 80-3723049 1 1 1 Bushing
30 | 50-4607064 1 1 1 Bushing
31 | 3747.50 3 3 4 Cut-in relay 30A
32 826-3724530-b - 1 1 Cord
826-3724517 1 - - Cord
33 826-3724395-I 1 1 - Cord
826-3724395-b - - 1 Cord
34 826-3805013 1 1 - Instruction plate
826-3805013-01 - - 1 Instruction plate
35 | 3710.15 1 1 1 Starter switch with start blocking
36 | 3813.40 1 1 1 Control panel
37 | B.M5-6gx12.58.019 TOCT 17473-80 1 1 1 Screw
38 | M5-6H.6.019 TOCT 5915-70 3 3 3 Nut
39 | 826-3724260-A 1 1 1 Cord
40 3813.30 1 1 - Integrated indicator
3813.35 - - 1 Integrated indicator CAN
41 | 3803.20 1 1 1 Control lights block
42 | B.M4-6gx12.58.019 TOCT 17473-80 2 2 2 Screw
43 | M4-6H.6.019 TOCT 5927-70 2 2 2 Nut




101483199

Bromnerenp os BELARUS
Bulletin
32'2012 53 KomugectBo mctos
Quantity of sheets 10
Jlucr
Sheet
Sheet 191
Group 38. Dashboard
Subgroup 3805. Dashboard
Fig. |Pos. | Assembly unit or part No Q-ty Name
No [No @ 5]
do %2 ¢ E
ool Q| 5 E=g
NN NZS| O3
SRR NEL
SR
38.1, | 44 | 4 0OCT 37.001.115-75 2 2 2 Washer
38.2 | 45 | 3747.20 1 1 1 Alarm-relay
46 | 80-3723043 1 1 1 Joke
47 3801.40 1 1 - Frequency instrument board KI1-6
3801.20 - - 1 Instrument board KI-6 CAN
48 | 80-3801327 1 1 1 Blind plug
50 | 3710.10 1 1 1 Hazard light switch
51 | 3710.35 1 1 1 Windscreen washer switch
52 | 3709.20 1 1 1 Light switch
53 | 3710.30 1 1 1 Working lights switch
54 | 826-3710011 1 1 1 Jack for disconnect switches
56 | 80-3723038 1 1 1 Joke
57 |3741.10 1 1 1 Glow plug block
58 | 3747.25 1 1 1 Starter relay
59 | 3747.30 1 1 1 Instrument power relay
60 | 3747.10 1 1 1 Turn indicator flasher
61 | 70-3723042-02 1 1 1 Bushing
62 | 70-3723042-01 2 2 2 Bushing
63 | 80-3805050-61-03 1 1 1 Base
64 | 80-3805027-B 1 1 1 Instruction plate
65 | 3722.15 1 1 1 Fuse block
66 | B.M6-6gx40.58.019 TOCT 17473-80] 2 2 2 Screw
67 | 80-3805037-I" 1 1 1 Instruction plate
68 | 3722.35 1 1 1 Fuse block
69 | 80-3805026 1 1 1 Instruction plate
70 | 3722.10 1 1 1 Fuse block
71 | B.M5-6gx16.58.019 TOCT 17473-80] 2 2 2 Screw
80-3709023 or .
72 80-3709023-B 1 1 1 Casing
73 g;gg;ig or 1 1 1 Underwheel switch
74 | 3747.40 - 1 1 Cut-in relay 20A
75 | 3741.30 - 1 1 Alternator additional resistor
76 | 3710.55 1 1 1 Battery disconnect switch




101483199

BIonne_TeHL o5 BIELAFNS

Bulletin

32'2012 53 KomugectBo mctos
Quantity of sheets 10

JIuct
Sheet :
We must have
Sheet 190

Group 38 Instruments
Subgroup 3805. Dashboard

Q-ty
- T
5 [a
Fig. | Pos. Designation o 2| ¢ § Name
ool ol| 5 €
SR S| RE
A 95| § 0O
g 8
=~ s
=
38.1, 826-3805010-16 - - 1
38.2 826-3805010-18 1 - - Dashboard
826-3805010-20 1 -
826-3805005-02 Installation of dashboard
3 2 2 2 Nut M10-6H.6.019 TOCT 5915-70
4 2 2 2 Washer10 OT OCT 37.001.115-75
5 2 2 2 Bolt M8-6gx16.88.35.019 TOCT 7796-70
6 2 2 2 Washer C.8.01.019 'OCT 11371-78
7 2 2 2 Washer 8T OCT 37.001.115-75
8 80-3805030 2 2 2 Bracket
9 4 4 4 Bolt M6-6gx16.88.35.019 TOCT 7796-70
10 16 16 16 Nut M6-6H.6.019 TOCT 5915-70
11 10 10 10 Washer C.6.01.019 FTOCT 11371-78
12 21 21 21 Washer 6T OCT 37.001.115-75
13 | 826-3805045 1 1 1 Wall
14 | 826-3805061 1 1 1 Cover
15 4 4 4 Screw B.M6-6gx16.58.019 TOCT 17473-80
16 5 5 2 Ring 006-010-25-1-4
FOCT 18829-73/TOCT 9833-73
17 | 826-3805065 2 2 2 Screw
18 2 2 2 Screw B.M5-69x20.58.019 TOCT 17473-80
19 2 2 2 Washer C 5.01.019 TOCT 6958-78
20 4 4 4 Washer 5T OCT 37.001.115-75
21 | 826-3805021 1 1 1 Board
22 | 80-3805070 1 1 1 Board
23 | 826-3805025 1 1 1 Instruction plate
24 | 80-3805012-b 1 1 1 Seal
25 2 2 2 Screw B.M6-69x25.58.019 TOCT 17473-80
26 | 80-3805043 2 2 2 Bracket
27 13 13 13 Screw B.M6-6gx12.58.019 TOCT 17473-80
29 | 80-3723049 1 1 1 Bushing
30 | 50-4607064 1 1 1 Bushing
31 | 752.3777.000-10 3 3 4 Cut-in relay 30A
32 826-3724530-b - 1 1 Cord
826-3724517 1 - - Cord
33 826-3724395-I 1 1 - Cord
826.4-3724395-b - - 1 Cord
34 826-3805013 1 1 - Instruction plate
826-3805013-01 - - 1 Instruction plate
35 | 14.0313.0000 1 1 1 Starter switch with start blocking
36 | KO8105-I1 1 1 1 Control panel
37 1 1 1 Screw B.M5-6gx12.58.019 TOCT 17473-80
38 3 3 3 Nut M5-6H.6.019 TOCT 5915-70
39 | 826-3724260-A 1 1 - Cord
40 K[ 8105 1 1 - Integrated indicator
KO 8105-1 - - 1 Integrated indicator CAN
41 | BN 8112-1 1 1 1 Control lights block




101483199

Bulletin
32'2012 53 KonnuecTBo nmuctoB
Quantity of sheets 10
Jluct
Sheet
Sheet 191
Group 38. Instruments
Subgroup 3805. Dashboard
Qty
o @
Fig. | Pos. Designation P g < S Name
SR K| S E
NN N E
- A5 50
= 8
=~ =
=
38.1, | 42 2 2 2 Screw B.M4-6gx12.58.019 TOCT 17473-80
38.2 43 2 2 2 Nut M4-6H.6.019 TOCT 5927-70
44 2 2 2 Washer 4 OCT 37.001.115-75
45 | 733.3747 1 1 1 Alarm-relay
46 | 80-3723043 1 1 1 Joke
KO 8116.3801-2 or .
47 KM-02.3801-1 1 1 - Frequency instrument board KI1-6
KO 8110-2 - - 1 Instrument board KIM-6 CAN
48 | 80-3801327 1 1 1 Blind plug
245.3710 or . .
50 249 3710-05 1 1 1 Hazard light switch
M150M-14.10 or . .
51 NK150-14.10 1 1 1 Windscreen washer switch
M147M-04.29 or . .
52 NK147-04.29 1 1 1 Light switch
M150M-25.52 or L .
53 NK150-25.52 1 1 1 Working lights switch
54 | 826-3710011 1 1 1 Jack for disconnect switches
56 | 80-3723038 1 1 1 Joke
MYCH-01 or
57 MKM-3  or PCH-1 1 1 1 Glow plug block
58 | 738.3747-30 1 1 1 Starter relay
59 | 738.3747-40 1 1 1 Instrument power relay
60 gﬁﬂll or 1 1 1 Turn indicator flasher
61 | 70-3723042-02 1 1 1 Bushing
62 | 70-3723042-01 2 2 2 Bushing
63 | 80-3805050-61-03 1 1 1 Base
64 | 80-3805027-B 1 1 1 Instruction plate
65 | Bl1-2-01 1 1 1 Fuse block
66 2 2 2 Screw B.M6-6gx40.58.019 TOCT 17473-80
67 | 80-3805037-I 1 1 1 Instruction plate
br-6 or
68 54.3722 2 01 1 1 1 Fuse block
69 | 80-3805026 1 1 1 Instruction plate
70 | BIM-1-01 1 1 1 Fuse block
71 2 2 2 Screw B.M5-69gx16.58.019 TOCT 17473-80
72 | 80-3709023 1 1 1 Casing
73 | 3912.3769-03 1 1 1 Turn and light indicator switch
74 752.3777.000-20 - 1 1 Cut-in relay 20A
75 ngf or - 1 1 Alternator additional resistor (CAN)
M150M-14.48 or . .
76 NK150-14.48 1 1 1 Battery disconnect switch




	101483199
	БЮЛЛЕТЕНЬ
	Имеется
	Лист 190
	101483199
	We have
	Sheet 190

